
Wheel Type Offset Disc HarrowRemote Control  
Heavy Duty

GTCR 34 TO 40 DISCS





3

Parts Catalog

GTCR344013319A  (Reviewed: 10/2019)

	� Index
GTCR 34-40 Discs.................................................................................................................... 	 4
Table GTCR 34-40 Discs.......................................................................................................... 	 5
Tabla GTCR 34-40 Discs.......................................................................................................... 	 6
Complete Wheel Shaft............................................................................................................ 	 7
Complete Stabilizer Rod.......................................................................................................... 	 7
Hitch Drawbar Cylinder.......................................................................................................... 	 8
Wheel Shaft Cylinder.............................................................................................................. 	 8
Discs Section............................................................................................................................ 	 9
Axial Bearing (Oil)................................................................................................................... 	 9
Stickers..................................................................................................................................... 	 10



GTCR344013319A 4

Parts Catalog

•	GTCR 34-40 Discs

* Itens 6 and 40 - See page 7
* Itens 41 and 42 - See page 8

110

**ATTENTION!

Attention! For machines purchased until May 2023, if you need to change screws, please change the 6 screws on the front fixing 
of the uprights using the code in Item 87. After this date, change 3 screws in the holes on the bottom of the plate welded to the 
upright, in the quantity of 3, using screw Item 102 and the other 3 using screw Item 87.
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•	Table GTCR 34-40 Discs

Ite
m Code Product description Al
l

GT
CR

 34

GT
CR

 36

GT
CR

 40

1 5022011320-2 Right Front Gang (GTCR-34/36 Discs) 1 1

1 5022011316-4 Right Front Gang(Gtcr-40 Discs) 1

2 5022011321-0 Right Front Gang(Gtcr-34 Discs) 1

2 5022011325-3 Right Front Gang(Gtcr-36 Discs) 1

2 5022011317-2 Right Front Gang(Gtcr-40 Discs) 1

3 5022012486-7 Right Rear Gang (GTCR-34 Discs ) CPL 1

3 5022012487-5 Right Rear Gang  (GTCR-36 Discs ) CPL 1

3 5022012488-3 Right Rear Gang GTCR - 40 Discs CPL 1

4 5022012489-1 Left Rear Gang  ( GTCR 34 and 36 Discs) CPL 1 1

4 5022012490-5 Left Rear Gang GTCR-40 Discs CPL 1

5 5530015342-8 Support Of  3363mm Of Shaft Of Wheel 1

*6 5232011315-6 Complete Wheel Shaft 2

7 5404010608-4 Left Main Frame  GTCR-34 to 40 Discs 1

8 5404011216-5 Right Main Frame  GTCR-34 to 40 Discs 1

9 5040010751-0 Complete Transversal Bar 1

10 5136014797-9 Complete Upper Plate Of Transversal Bar 1

11 5136014795-2 Complete Lower Plate Of Transversal Bar 1

12 5084010237-5 Hitch Drawbar 2343mm Complete 1

13 5136012287-9 Plate W/Sticker 2

14 5138010007-3 Wrench For Hexagonal Nut 1.5/8" and 1" 2

15 5138010011-1 Wrench For Hexagonal Nut 5/8" - 3/4" - 1.1/4" 2

16 5138010017-0 Wrench For Hexagonal Nut Ø5/8"-Ø1.1/2" And Bolt Ø3/8"-Ø5/8" 2

17 5138030004-8 Wrench For Hexagonal Nut 2.1/4" - 2.1/2" Small 1

18 5138040002-6 Wrench For Hexagonal Nut 2.1/4" - 2.1/2" Large 1

19 5138050009-8 Wrench "L" For Hexagonal Nut 5/8" - 1.1/4" 1

20 5138050016-0 Wrench "L" For Hexagonal Nut 5/8" - 3/4" 2

21 5226010027-0 Oil Divider 1

22 5232011555-8 Shaft Ø72,8 X 585mm 1

23 5332010062-0 Complete Hitch Shackle For Pin Of Ø49mm 1

24 5352040006-7 Central Scraper Of 3/8" X 3" X 310mm 20 22 22

25 5352050005-3 Rear Scraper 17 18 20

Ite
m Code Product description Al
l

GT
CR

 34

GT
CR

 36

GT
CR

 40

26 5352050006-1 Front Scraper 17 18 20

27 5368010448-0 Complete Fixation Bearing Of Wheel Support 2

28 5432010228-9 French Head Pin Ø30,53 X 120mm 2

29 5432010235-1 Pin Ø2" X 220mm 1

30 5432010390-0 Pin Of Ø45 X 220mm 2

31 5432010496-6 Lock Pin Of Ø1.1/2" X 222mm 3

32 5432010498-2 Pin Of Ø1.1/4" X 157mm 1

33 5432010500-8 Pin Of Ø1.1/2" X 206mm With Lock 1

34 5432010502-4 Square Head Pin Ø1.1/2" X 222mm 6

35 5484010146-3 Regulator Ø1.5/8" X 370mm 1

36 5530015273-1 Articulation Support Of Piston 1

37 5530060020-3 Hoses Support 1

38 5558010312-9 Piston Lock (Shank Ø50,80 X 142mm) 1

39 5558010416-8 Piston Lock Of 298mm For Rod Of Ø2" 2

*40 5566010248-4 Complete Stabilizer Rod 2

*41 6020055785-1 Hydraulic Cylinder "O.D" Ø2" X Ø4" X 144mm(Course) X 392,6mm(Closed) 1

*42 6020055786-0 Hydraulic Cylinder "O.D" Ø2" X Ø5" X 296mm(Course) X 605mm(Closed) 2

43 6020250887-4 High Pressure Hydraulic Hose 1/2" X 4500mm With 1Tcg And 1Trf (Sae 100R2 At - P.T.4000Psi) 2

43 6020251038-0 High Pressure Hydraulic Hose 1/2" X 1800mm With 1Tcg And 1Trg (Sae 100R2 At - 2

43 6020251103-4 High Pressure Hydraulic Hose 1/2" X 2100mm With 1Tcg And 1Trg (Sae 100R2 At - 3 3 2

43 6020251203-0 High Pressure Hydraulic Hose 1/2" X 2400mm With 1Tcg And 1Trg (Sae 100R2 At - 1

43 6020251266-9 High Pressure Hydraulic Hose 1/2" X 2700mm With 2Tcg (Sae 100R2 At - P.T.4000Psi) 1

44 6020310176-0 Hexagonal Head Bolt M27 X 3,00 X 200mm Cl10.9 Rp (Sae 4140) (Phosphated) 2

45 6020310985-0 Hexagonal Head Bolt 1.1/4" X 5" 12F Unf1A Gr5 Rp 10 14 14

46 6020015901-5 Plain Washer Ø27 X Ø44,5 X 4,75mm 8

47 6020370264-0 Complete Support Of Lifting (Hydraulic Field Jack) 1

48 5024010039-5 Smooth Washer Ø26,2 X Ø44 X 4,75mm 2

49 5024010061-1 Smooth Washer Ø33,5 X Ø53,5 X 4,75mm 2

50 5024010075-1 Smooth Washer Ø10,3 X Ø25 X 2,00mm 6

51 5024010093-0 Smooth Washer Ø33,5 X Ø52,5 X 3,00mm 2

52 5024010130-8 Smooth Washer Ø39 X Ø66 X 4,75mm(Galvanised) 10
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GT
CR

 34

GT
CR

 36

GT
CR

 40

53 5024010161-8 Smooth Washer Ø7 X Ø18 X 2,00mm 4

54 5024010258-4 Smooth Washer Ø20 X Ø38,5 X 3,00mm 4

55 5024010298-3 Smooth Washer Ø17 X Ø44 X 4,75mm 76 80 88

56 5024010386-6 Smooth Washer Ø51 X Ø98 X 4,75mm 1

57 5024010429-3 Smooth Washer Ø42 X Ø86 X 3,00mm 2

58 5024010634-2 Smooth Washer Ø26,8 X Ø66,5 X 4,75mm 2 2 1

59 5024010642-3 Washer De Ø39 X Ø63 X 9,50mm 2

60 5024010654-7 Smooth Washer Ø61 X Ø100 X 6,30mm 2

61 5080011308-0 Bushing Ø44 X Ø65 X 128mm 1

62 5136011341-1 Fixation Plate Of Bolt 10 14 14

63 5348050012-8 Complete Limiter Of Ø51 X 49,5mm 2

64 5348050015-2 Complete Limiter Of Ø51 X 25mm 2

65 5412010230-6 Nipple R.1/2" Bsp X 100mm With Hexagonal 7/8" With Rotary Nut R.3/4" 16F Unf 2

66 5432010447-8 Pin Of Ø37,5 X 123mm With Lock 2

67 5432120045-4 French Head Pin Ø30,53 X 71mm 1

68 6020317883-5 French Head Pin Ø1" X 65mm 2

69 5456010071-2 Hexagonal Nut Ø1.5/8" 7Fpp-W Gr5 Height 38mm 2

70 6020055059-8 Chain 3/4" Galvanised Peca S/13 Links 110 X 69 1

71 6020010402-4 Pressure Washer 1/4" Media Industry 4

72 6020010406-7 Pressure Washer 3/8" Media Industry 6

73 6020010410-5 Pressure Washer 1/2" Media Industry 40 44 44

74 6020010412-1 Pressure Washer 5/8" Media Industry 69 73 81

75 6020010414-8 Pressure Washer 3/4" Media Industry 52

76 6020250563-8 Straight Handle 7/8" Pin With Thread 2

77 6020010424-5 Pressure Washer 1.1/4" Media Industry 10 10 14

78 6020010723-6 Clamp (Ag3) 12

79 6020015803-5 Pressure Washer M27 Media 2

80 6020030104-0 Nut Ø3/8" 16F Unc 4

81 6020050116-3 Cotterpin 1/4" X 2" 7

82 6020050118-0 Cotterpin 1/4" X 2.1/2" 10

83 6020050126-0 Cotterpin 3/8" X 3.1/2" 2

84 6020130100-1 Grease Fitting 1/4" 2

•	Tabla GTCR 34-40 Discs

Ite
m Code Product description Al
l

GT
CR

 34

GT
CR

 36

GT
CR

 40

85 6020130108-7 Grease Fitting 1/8" 8

86 6020310183-2 Hexagonal Head Bolt 5/8" X 1" 11F Unc1A Gr2 Rt 1

87 6020310198-0 Hexagonal Head Bolt 3/4" X 2.3/4" 16F Unf1A Gr5 Rp 41

88 6020310462-9 French Head Pin Ø9,8 X 80mm 6

89 6020310738-5 Hexagonal Nut 5/8" 11F Unc Gr5 Ch.1.1/16" Height 11,00mm 8

90 6020310742-3 Hexagonal Nut 1/4" 20F Unc Gr5 Ch.7/16" Height 5,50mm 4

91 6020310754-7 Hexagonal Nut 1/2" 12F W Gr5 Ch.7/8" Height 12,00mm 40 44 44

92 6020310760-1 Hexagonal Nut 5/8" 11F Unc Gr5 Ch.1.1/16" Height 15,00mm 77 81 89

93 6020310770-9 Hexagonal Nut 3/4" 10F Unc Gr5 Ch.1.7/32" Height 18,50mm 4 4

93 6020310802-0 Self-Locking Nut With  Nylon 3/4" 16F Unf Gr5 Ch.1.1/8" H.22,50mm 4

94 6020410040-6 Tyre Valve Tr-618 A 4

95 6020310800-4 Nut 1" 14F Uns Gr5 Ch.1.1/2" Height 22,00mm 2

96 6020310817-9 Hexagonal Nut 3/4" 16F Unf Gr5 Ch.1.1/4" Height 18,50mm 53 53 49

97 6020310831-4 Hexagonal Nut M27 X 3,00 Ma Cl8 Ch.41mm H.22,00mm 2

98 6020310857-8 Nut 1.1/2" 12F Unf Gr2 Ch.2" Height 30,00mm 10

99 6020310991-4 Hexagonal Head Bolt 3/8" X 2.1/4" 16F Unc Gr5 Rt 6

100 6020311096-3 Hexagonal Head Bolt 3/4" X 2.1/2" 10F Unc1A Gr5 Rp 4 4

100 6020312204-0 Hexagonal Head Bolt 3/4" X 2.1/2" 16F Unf1A Gr5 Rp 4

101 6020311187-0 French Head Bolt 5/8" X 3" 11F Unc1A Gr5 Rp (Fosfatizado) 8

102 6020311225-7 Hexagonal Head Bolt 3/4" X 2.1/4" 16F Unf1A Gr5 Rp 11

103 6020311230-3 Self-Locking Nut With  Nylon 1.1/2" 12F Unf Gr5 Ch.2.1/4" H.39,00mm 2

104 6020311262-1 Hexagonal Nut 1.1/4" 12F Unf Gr5 Ch.1.7/8" Height 28,00mm 20 28 28

105 6020312001-2 Hexagonal Head Bolt 1/2" X 1.1/2" 12F W Gr5 Rt 40 44 44

106 6020312010-1 French Head Bolt 5/8" X 2.1/4" 11F Unc1A Gr5 Rp With Lock 68 72 80

107 6020317504-6 French Head Bolt 1/4" X 3/4" 20F Unc Gr2 Rp 4

108 6020390308-4 Lock Nma - Type "R" Ø4,5 X 80mm 6

109 6020390919-8 Lock Ø8 X 65mm 1

110 5498100070-9 Complete Wheel 400X60 14 Ply 4

111 6020010817-8 Rim Ag 13,00 X 15.1/2" 4

112 6020310415-7 Tyre 400/60 15.5/14 Traction 4

113 6020058711-4 Wrench For Hexagonal Nut 5/8” and 1” 1

114 6020015973-2 Plate Clamp



GTCR344013319A 7

Parts Catalog

•	Complete Wheel Shaft

•	Complete Stabilizer Rod

Ite
m Code Product description Al
l

1 5232011316-4 Shaft 1
2 5456020010-5 Nut 2.1/2" 12F 2
3 5558010080-4 Lock(Large) 2
4 6020310128-0 Bolt (Thread Machined) 1/4" X 1/2" 20F Unc1A Gr5 Rt 4
5 5538010023-0 Hub Cover 2
6 6020130108-7 Grease Fitting 1/8" 2
7 6020010404-0 Pressure Washer 5/16" Media Industry 16
8 6020311020-3 Hexagonal Head Bolt 5/16" X 1/2" 18F Unc1A Gr2 Rt 16
9 5204010289-2 Wheel Hub 2

10 5204010037-7 Wheel Hub (Spare) 2
11 6020350855-0 Bearing K-3982 / K-3920 (First Line) 2
12 6020350854-1 Bearing K-33287 / K-33462 (First Line) 2
13 6020350280-2 Retainer Ø87,30 X Ø120,80 X 14,30mm 2
14 6020311106-4 Hexagonal Head Bolt 3/4" X 2.3/4" 16F Unf1A Gr5 Rp 12
15 6020310803-9 Conic Hexagonal Nut 3/4" 16F Unf Gr5 Ch.1.1/2" Height 22,00mm 12
16 6020310096-8 Allen Bolt S/C 5/16" X 1/2" 18F Unc1A Cl12.9 Rt (Phosphated) 4

9

Ite
m Code Product description Al
l

1 5566010246-8 Rod Of Spring De Ø1.1/4" X 633mm 1
2 6020310793-8 Hexagonal Nut 1.1/4" 7F Unc Gr5 Ch.2" Height 31,00mm 2
3 5248010021-2 Spring Support 1
4 5530015272-3 Support Of Stabilizer Rod 1
5 5024010409-9 Smooth Washer Ø33 X Ø76 X 6,30mm 1
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•	Hitch Drawbar Cylinder

•	Wheel Shaft Cylinder

For the purpose of replacing parts, please check the 
cylinder liner for - The Baldan code, the manufacturer’s 
code and name and the date of manufacture.

For the purpose of replacing parts, please check the 
cylinder liner for - The Baldan code, the manufacturer’s 
code and name and the date of manufacture.

S
ea

lin
g 

ki
t

M
O

C
D

R
O

L

Ite
m Code Product description Al
l

Sealing kit  MOCDROL
1

49001613

Gasket 3750-4250 2
2 Guide Ring W2-5000-500 (Ø5" x 1/2") 1
3 Ring Parback 8-350 2
4 O'Ring 2-350 (Ø116,84 x Ø5,33mm) 2
5 O'Ring 2-226 2
6 Guide Ring W2-2250-500 (Ø2.1/4" x 1/2") 2
7 Gasket 2500.2000-375B 1
8 Cleaner D-2000 D-2000 1
- 6020190179-3 Repair Kit  Mocdrol 49001613 1
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lin
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t
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Ite
m Code Product description Al
l

Sealing kit LENIORS
1

J007389

Gasket Std 3120-3375 (Ø3.3/8" x Ø 4" x 5/16") 2
2 Guide Ring W2-4000-500 (Ø4" x 1/2") 1
3 O´Ring 2-342 (Ø91,44 x Ø5,33mm) 1
4 Parback 8-342 1
5 Guide Ring W2-2250-500 (Ø2.1/4" x 1/2") 1
6 Gaskey B 2500-2000-375B (Ø2xØ2-1-2x3-8) 1
7 Cleaner  D-2000 1
- 6020190207-2 Repair Kit Leniors J007389 1

Ite
m Code Product description Al
l

Sealing kit MOCDROL
1

49001586

Cleaner D-2000 1
2 Gasket 2500-2000-375 (Ø2xØ2-1-2x3-8) 1
3 Guide Ring W2-2250-500 (Ø2.1/4" x 1/2") 1
4 O'Ring 2-222 1
5 O'Ring 2-226 1
6 Ring Parback 8-342 1
7 O'Ring 2-342 (Ø91,44 x Ø5,33mm) 1
8 Gasket 3120-3375 2
9 Guide Ring W2-4000.500 (Ø4" x 1/2") 1
- 6020190174-2 Repair Kit  Mocdrol 49001586 1
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•	Discs Section

•	Axial Bearing (Oil)

Ite
m Code Product description

GT
CR

 34

GT
CR

 36

GT
CR

 40

1 5120010009-7 Spool 331mm For Shaft ø2.1/4" 18 20 16
2 5232050028-1 Shaft Ø2.1/4" X 2620mm 2
2 5232011561-2 Shaft Ø2.1/4" X 2960mm 2 4
2 5232050025-7 Shaft Ø2.1/4" X 1600mm 8

*3 5368010414-6 Complete Axial (Oil) Front/Rear Bearing Of 330mm W/Protection For Shaft Ø2.1/4"(Duo Cone Seal) 12 12 16
*3 5368010410-3 Complete Axial (Oil) Front/Rear Bearing Of 330mm Without Protection For Shaft Ø2.1/4"(Duo Cone Seal) 12 12 16
4 5456010017-8 Hexagonal Nut 2.1/4" 7Fpp-W Wrench 84mm Height 58mm (Special) 8 8 16
5 5558050005-5 Lock Of Nut Of Shaft 8 8 16
6 6020010412-1 Pressure Washer 5/8" Media Industry 16 16 32
7 6020310183-2 Hexagonal Head Bolt 5/8" X 1" 11F Unc1A Gr2 Rt 16 16 32
8 5024050005-9 Concave Washer Of Tip Shaft With Hole Of Ø2.1/4" 4 4 8
9 5024050009-1 Convex Washer For Shaft Ø2.1/4" 4 4 8

10 5024050010-5 Smooth Washer Ø62 X Ø92 X 6,00mm 8 8 16
11 3172500501-9 Concave Notched Disc Blade Wdimple 32 X 9,00 Hc Rd 2.14 Internal Bevel 34 36 40
11 3172550501-1 Concave Notched Disc Blade Wdimple 32 X 12,00 Hc Rd 2.14 Internal Bevel 34 36 40
11 3173550501-0 Concave Notched Disc Blade Wdimple 34 X 12,00 Hc Rd 2.14 Internal Bevel 34 36 40
12 6020311197-8 French Head Bolt 1" X 5" 8F Unc1A Gr5 Rp Special 24 24 32
13 5558210009-7 Bearing Bolt Lock 24 24 32
14 6020010420-2 Pressure Washer 1" Media Industry 24 24 32
15 6020310778-4 Hexagonal Nut 1" 8F Unc Gr5 Ch.1.5/8" Height 25,00mm 48 48 64
16 6020015901-5 Plain Washer Ø27 X Ø44,5 X 4,75mm 18 18 26

Ite
m Code Product description Al
l

W
ith

Pr
ot

ec
tio

n

W
ith

ou
t 

Pr
ot

ec
tio

n

1 5368010413-8 Axial Spare Front/Rear Bearing W/Protection 1
1 5368010408-1 Axial Spare Front/Rear Bearing Without Protection 1
2 5080010728-5 Bushing Ø79,4 X Ø123,1 X 46mm 2
3 6020350034-6 Bearing 32216 2
4 5080010322-0 Central Bearing Of Axial Bearing 1
5 6020190114-9 Gascket Ø140 X Ø182 X 1/64" 5
6 5538010215-2 Cover Of Axel Bearing 1
7 5024010378-5 Concave Washer  Ø230 X 64mm Bearing 1
8 5024010380-7 Convex Washer Ø200 X 54mm The Bearing 1
9 5136018374-6 Protection Plate 1

10 5081010007-6 Hexagonal Head Plug 3/4" - R.3/8" - 19F - Bspt(Gas) 2
11 6020010995-6 Axial Gascket Ring Ø96 X Ø117mm 2
12 6020310062-3 Hexagonal Head Bolt 1/2" X 3/4" 13F Unc Gr5 Rt 4
13 6020310021-6 Hexagonal Head Bolt 3/8" X 1" 16F Unc1A Gr5 Rt 6
14 6020010410-5 Pressure Washer 1/2" Media Industry 4
15 6020010406-7 Pressure Washer 3/8" Media Industry 6

* Item 3 - See Page 9
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Ite
m Code Product description Al
l

Ri
gh

t

Le
ft

1 6020079265-6 Sticker Gtcr Baldan (150X2620mm) 1
1 6020079266-4 Sticker Baldan Gtcr (150X1200mm) 1
2 5206010150-7 Sticker - Warning -Place Piston Lock For Transport 1
3 5206010310-0 Sticker Disc Warning (150 X 95mm) 1
4 6020070886-8 Sticker Lubricate And Retighten (58 X 195mm) 1
5 6020071838-3 Sticker Warning Hydraulic Cylindre Set For Transport 1
6 6020079260-5 Sticker  Baldan (120X1000mm) 1
6 6020079267-2 Sticker  Gtcr (120X1000mm) 1

•	Stickers

Item 1 - Right

Item 2 Item 3

Item 4 Item 5

Item 1 - Left
Item 6 - Right

Item 6 - Left
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